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Original Report Issue Date: 2024.05.06

O No additional attachment

History of this test report

@ Additional attachments were issued following record

Attachment No.

Issue Date

Description

200611-04.TR04

2020.11.03

Module report

Module ID: PD9AX210D2

RF240307009-06-001

2024.05.06

Compared to the original report of this
module, it was used for MINI PC, with
antenna changes and reduced gain.
Therefore, the radiation emission, band
edge, and AC power conduction
emission were tested with reference to
the original report.

HY-FCC part 15C Ver.1.1
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1. General Information

1.1 Applicant

MICRO COMPUTER (HK) TECH LIMITED
RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan Chai, HK, China

1.2 Manufacturer

MICRO COMPUTER (HK) TECH LIMITED
RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan Chai, HK, China

1.3 Basic Description of Equipment Under Test

Product No.

POC240307009-S002

Equipment Name

V3 3in 1 tablet

V3, V3-001, V3-002, V3-003, V3-004, V3-005, V3-006, V3-007, V3-

Model Name 008, V3-009, V3-010, V3-011, V3-012, V3-013, V3-014, V3-015, V3-
016, V3-017, V3-018, V3-019, V3-020, V3 SE

Test Model V3

Model Difference Only the model name and color are different.

Trade Mark minisfourm

Power Supply DC 11.55V from battery

Adapter Information

Model: PN651U
Input: 100-240V~, 50/60Hz 1.5A Max
Output: 5V==3A/9V===3A/12V==3A/15V===3A/20V===3.25A Max

Operate temperature

0C-45C

EUT Stage

o Product Unit | e Final-Sample

Operating Band and
Conducted Output Power
(Max power)

2400MHz ~ 2483.5MHz

Product Type

IEEE 802.11b: WLAN (SISO)
IEEE 802.11g: WLAN(SISO)
IEEE 802.11n: WLAN(MIMO)
IEEE 802.11ax: WLAN (MIMO)

Nominal Bandwidth

20MHz / 40MHz

Modulation

IEEE 802.11b: DSSS (DBPSK / DQPSK / CCK)

IEEE 802.11g: OFDM (BPSK / QPSK / 16QAM / 64QAM)
IEEE 802.11n: OFDM (BPSK / QPSK / 16QAM / 64QAM)
IEEE 802.11ax: OFDMA (BPSK/ QPSK/ 16QAM / 64QAM)

Data Rate (Mbps)

IEEE 802.11b mode: 1/2/5.5/11

IEEE 802.11g mode: 6/9/12/18/24/36/48/54
IEEE 802.11n mode: up to 300

IEEE 802.11ax mode: up to 573.5

Antenna gain

Ant1: 2.41dBi, Ant2: 1.84dBi

Antenna type

PIFA Antenna

HY-FCC part 15C Ver.1.1
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Eleven channels are provided for 802.11b, 802.11g, 802.11n (20MHz), 802.11ax (20MHz):

Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
2400MHz ~ 2483.5 MHz 03 2422MHz 09 2452MHz
04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /
Seven channels are provided for 802.11n (40MHz), 802.11ax (40MHz):
Frequency Band Channel No. Frequency Channel No. Frequency
03 2422 MHz 07 2442MHz
04 2427MHz 08 2447MHz
2400MHiz ~ 2483.5 Mz 05 2432MHz 09 2452MHz
06 2437MHz / /

Note: For 802.11ax mode only support full RU mode.

1.4 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas

@® (Operating mode 1 (single antenna) @ [1TX

@® (Operating mode 2 (multiple antenna, no beam forming) ® 2TX 3TX | O] 4TX
O |Operating mode 3 (multiple antenna, with beam forming) O 2TX 3TX | O] 4TX
® [802.11b Operating mode ® 1TX |ORTX |OPBTX

® 802.11g Operating mode ® 1TX |ORTX |OPBTX

® 802.11n(20MHz) Operating mode OnTX |@2TX |ORTX

® 802.11n(40MHz) Operating mode OpfTX |@RTX |OPBTX

® 802.11ax(20MHz) |Operating mode OnMTX |@2TX |ORTX

® 802.11ax(40MHz) |Operating mode ONMTX |@RTX |OPBTX

HY-FCC part 15C Ver.1.1 Page 6/ 64 Report No.: RF240307009-06-001
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2. Summary of Test Results

2.1 Summary of Test Iltems

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement /15.247(d)
Spurious Emission at Antenna
15.247(d) Note2 Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Note2 Meet the requirement of the limit
Maximum Conducted Power 15.247(b) Note2 Meet the requirement of the limit
Power Spectral Density 15.247(e) Note2 Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note1

2. For test data, please refer to the report 200611-04.TR04.

Note:1. The EUT has 2 PIFA antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)

KDB 558074 D01 15.247 Meas Guidance v05r02

KDB 662911 D01 Multiple Transmitter Output v02r01

ANSI C63.10:2013

HY-FCC part 15C Ver.1.1
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2.3 Test Instruments

Radiated Emissions

. . Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2024/4/24 2025/4/23
BBHA 9120D-
2 Horn Antenna Schwarzbeck 9120 D 1973 2024/4/20 2025/4/19
3 | Low frequency Unknown LNA 2014 2024/4/24 2025/4/23
amplifier 0920N
4 H'ggnir;‘i*f‘i‘:r”cy Schwarzbeck BBV 9718 284 2024/4/24 2025/4/23
5 | Loop Antenna Schwarzbeck | T M251°19 | 00029 2023/7/16 2024/7/15
6 Logn?:r?r(]):lc Schwarzbeck | VULB 9168 | 1151 2024/4/20 2025/4/19
BBHA 9120D-
7 Horn Antenna Schwarzbeck 9120 D 1273 2024/4/20 2025/4/19
8 | Horn Antenna Schwarzbeck %‘?%* 9170#685 |  2023/7/16 2024/7/15
g | Temp&Humidity Meideshi JRI00 / 2024/4/24 2025/4/23
Recorder
RF cable(966
10 | chamber)9kHz- Unknown Unknown Unknown 2024/4/24 2025/4/23
1GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2024/4/24 2025/4/23
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2024/4/24 2025/4/23
-40GHz
13 | Test software Fara%zecﬂgo'ogy EZ-EMC Ver. TW-03A2
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2024/4/24 2025/4/23
2 LISN Rohde&Schwarz ENV216 100075 2024/4/24 2025/4/23
3 Pulse limiter Rohde&Schwarz ESH3-72 102299 2024/4/24 2025/4/23
RF cable
4 (9kHz-30MHz) Unknown Unknown Unknown 2024/4/24 2025/4/23
5 | Testsoftware | 'arad Technology EZ-EMC Ver. TW-03A2
Co., Ltd
HY-FCC part 15C Ver.1.1 Page 8 /64 Report No.: RF240307009-06-001
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2.4 Test Mode

Test Items Mode Data Rate Channel
AC Power Conducted Emission 802.11N- MIMO MCSO0 01

802.11B- SISO 1Mbps 01/06/11

802.11G- SISO 6Mbps 01/06/11

Radiated Emission and Band Edge 802.11N20MIMO MCSO0 01/06/11

Measurement 802.11N40MIMO MCSO0 03/06/09

802.11AX20MIMO MCSO0 01/06/11

802.11AX40MIMO MCSO0 03/06/09

2.5 Test Condition
Applicable to Environmental conditions Input Power Tested by
F

AC Power Conducted Emission 24.3°C. 51% RH AC 120V/60Hz rsﬁjzm
Radiated Emission and Band Edge 24.5°C. 53% RH AC 120V/60Hz Freedom

Measurement Zhuo

Note: Adapter supply voltage AC 120V/60Hz.

2.6 Duty Cycle of Test Signal

Test result;: PASS

Note: For test data, please refer to the report 200611-04.TR04.

HY-FCC part 15C Ver.1.1
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty
Parameter Uncertainty
Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB

2.8 Test Location

Company:

Shenzhen Haiyun Standard Technical CO., Ltd.

Address:

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an
District, Shenzhen, China

CNAS Registration Number:

CNAS L18252

CAB identifier

CNO0145

A2LA Certificate Number

6823.01

Telephone:

0755-26024411

2.9 Description of Support Units

None

2.10 Deviation from Standards

None

HY-FCC part 15C Ver.1.1
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Test Channels
OLowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |O Normal and Extreme
Note:@:Test O:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not

recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN =

L Horizontal Reference Ground Plane

HY-FCC part 15C Ver.1.1 Page 11/64 Report No.: RF240307009-06-001
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: 11n20-MIMO Channel 01
Line

Conducted Emission Measurement
800 dRuW

M
LY.
ANFE YA PRy S

peak
e M sttt Y 6
=20
0150 0.5 [MHz] 3 30.000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector  Comment

1" 01580 3747 20.07 57 .54 6557 803 apP
2 0.1580 806 20.07 2813 5557 2744 AVG
3 02340 2624 19.98 46.22 6231 -1609 QP
4 02340 882 19.98 28.80 5231 -2351 AVG
5 04540 11.51 20.28 379 5680 -2501 QP
6 04540 -023 20.28 20.05 4680 -2675 AVG
7 05780 17.50 20.08 3758 5600 -1842 QP
8 05780 573 20.08 2581 4600 -2019 AVG
9 0.7620 1550 2018 3568 5600 -2032 QP
10 07620 264 2018 22 82 4600 -2318 AVG
1 16700 1012 20.03 3015 5600 -2585 QP
12 16700 272 20.03 2275 4600 -2325 AVG

HY-FCC part 15C Ver.1.1 Page 12 /64 Report No.: RF240307009-06-001
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150kHZz~30MHz

Worst Case Operating Mode: 11n20-MIMO Channel 01

Neutral

o dBuV

Conducted Emission Measurement

ol A.M_m\ J

i\ [ ln\yf\ﬂ\rw"ﬂ% W fwm,h.wmwd_.m.u\.mtw/ym

N gt

L \‘. |
\‘/ \fr‘wﬂ\/w AV

-20
0.150 0.5 [MHz] 5 30.000
Reading Correct Measure- o
No. Mk Freq.  Level  Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector ~ Comment
17 0.1500 3905 20.30 5935 6600 -665 QP
2 0.1500 11.05 20.30 31.35 56.00 -2485 AVG
3 02340 2664 2014 4678 6231 1553 QP
4 0.2340 1363 20.14 3307 5231 1854 AVG
5 04740 18.36 20.09 3845 5644 1799 QP
g 04740 975 20.09 2084 4644 1660 AVG
0.5900 1856 2023 3879 56.00 1721 QP
8 05900 894 2023 2917 4600 -1683 AVG
0.8300 16.15 20.07 36.22 56.00 -1978 QP
10 08300 650 20.07 2657 4600 1943 AVG
11 63540 7.50 2028 2778 6000 -3222 QP
12 63540 248 2028 2276 5000 -2724 AVG

HY-FCC part 15C Ver.1.1

Page 13 /64
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3.2 Radiated Emission and Band Edge
3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 - 1.705 30 24000/F (kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Procedure

Test Method
OConducted Measurement |.Radiated Measurement
Test Channels
®Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |ONormaI and Extreme
Note:@:Test O:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of

HY-FCC part 15C Ver.1.1 Page 14 /64 Report No.: RF240307009-06-001
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the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting

Start Frequency 1000 MHz

Stop Frequency 10th carrier harmonic

RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value

HY-FCC part 15C Ver.1.1 Page 15/64 Report No.: RF240307009-06-001
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3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30MHz

IO.B m

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver |_“¥ Amp.

HY-FCC part 15C Ver.1.1 Page 16/ 64 Report No.: RF240307009-06-001
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

-4 m
3m i

) EUT I:|—|—
form

[

)

[

)

[}

T 1] :

0.8m H 1m

0.3m E

Ground Plane

Receiver | ------

3.2.4 Test Result
1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G

Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

HY-FCC part 15C Ver.1.1 Page 17/ 64 Report No.: RF240307009-06-001
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Below 1G (30MHz~1GHz) |

Worst Case Operating Mode: 11n20-MIMO Channel 01

VERTICAL
Radiated Emission
0.0 dBuW/m
FCC Fart 156 3M Radiation
M aigin -6 dB
| L
I I b
1 [ 5 2 5
30
-20
J0.000 40 50 GO0 7O a0 [MHz] Joo 400 500 600 OO 1000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detactor cm degree  Comment
1 40.8446 4201 -9.60 3241 4000 759 peak
2 95.7622 4510 -13.26 31.74 4350 -11.76  peak
3 1559101  39.33 -8.06 31.27 4350 1223 peak
4 261.0583 4523 -10.25 3488 4600 -11.12 peak
5 3554273 4089 745 3344 4600 1256 peak
i} 903.3094 3271 332 36.03 4600 997 peak
HY-FCC part 15C Ver.1.1 Page 18 /64 Report No.: RF240307009-06-001



s FH L Bz
~ HAIYUN

HORIZONTAL

800 dBuVim

Radiated Emission

FCC Fart 156 3M Radiation

Maigin -6 dB

2']30.000 40 50 G0 70 60 [MHz] Joo 400 500 G600 VOO0 1000000
Reading Correct Measure- . Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 316202 3799  -10.90 27.09 40.00 -12.91 peak
2 613462 4387  -1074 33.13 4000 -6.87 peak
3 96.0985 4986  -13.33 36.53 4350 697 peak
4 1559101 4497 -8.06 36.91 4350 659 peak
5 2703748 46.84 -10.10 36.74 4600 926 peak
i} 4559058 4235 4.34 38.01 4600 -799 peak
HY-FCC part 15C Ver.1.1 Page 19/ 64 Report No.: RF240307009-06-001
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3) Radiated emission: Above 1G
Note:

1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit

Above 1G (1GHz~18GHz) |

Test mode:11B- Ant1

Test Channel:1

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK
FCC AV
1
®
20
20
1000000 2000 3000 MHz) 5000 G0N0 7000 2000 9000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector
1* 4824000 49.82 -4.18 45 64 7400 -2836 peak
Radiated Emission
1200  dBu¥/m
FCCWPE
70 \\‘H
FCC AV
WWWVMM :
20,0
2310000 732200 233000 23600 235800 237000 238200 239400 240600 243000 MH:
Reading Comrect Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310000 37.14 8.22 45.36 7400 -2864 peak
2 2390.000 5262 8.46 61.08 7400 -1292 peak
3= 2390.000 4226 8.46 50.72 5400 -328 AVG
HY-FCC part 15C Ver.1.1 Page 20/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK
FCC av
1
X
0
-20
1000000 2000 3000 MHz] 5000 GOOD 7000 0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuV/im  dB Detector
1* 4824000 5099 -418 46.81 7400 2719 peak
Radiated Emission
1200 dBuVim
FLC PE
70
2 FCC Al
3
X
0.0
270000 Z32200 2300 234600 ZI5E00  Z3/000  Z38200 239400 240600 243000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310000 3655 g.22 4477 7400 -2923 peak
2 2390.000 46.25 8.46 54.71 74.00 -19.29 peak
3 * 2390000 3580 8.46 44 26 5400 974 AVG
HY-FCC part 15C Ver.1.1 Page 21 /64 Report No.: RF240307009-06-001
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| Above 1G (1GHz~18GHz)

| Test mode:11B- Ant1

Test Channel:6

VERTICAL
Radiated Emission
800 dBu¥/m
FCC PK
FCC &V
1
®
0
-20
1000000 2000 3000 MHz) S000 OO0 7000 S000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 4874000 4985 -4.56 4529 7400 -2871 peak
HORIZONTA
Radiated Emission
80.0 dBuVim
FCC PK
FCC AV
1
¥
30
-20
1000000 2000 3000 [MHz] 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1* 4874000 5062 -4 56 46.06 7400 -2794 peak
HY-FCC part 15C Ver.1.1 Page 22/ 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz)

| Test mode: 11B- Ant1

Test Channel:11

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK
FCC &Y
E]
20
20
1000000 2000 3000 MHz) 5000 OO0 7000 0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuvim dB Detector
1 * 4924000 5067 -4.90 4577 7400 -2823 peak
Radiated Emission
1200 dBu¥im
FCC PE
70
1
FCC AV
x M
200
2450000 246000 247000 248000 249000 250000 251000 252000  2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Owver Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 2483500 5228 9.10 61.38 7400 -1262 peak
2" 2483500 4128 9.10 50.38 5400 -362 AVG
3 2500.000 3783 9.26 47.09 7400 -2691 peak
HY-FCC part 15C Ver.1.1 Page 23/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0  dBuVim
FCC PK
FCC AY
%
0
-20
1000000 2000 3000 [MHz) 5000 KOO0 7000 20009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1* 4924000 5151 -4.90 46.61 7400 -27.39 peak
Radiated Emission
1200 dBu¥/m
FCC PE
70
, FCC AV
w
200
24R0000 246000 247000 248000 249000 250000 251000 2520000 253000 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1% 2483500 4255 9.10 51.65 7400 -2235 peak
2 2500.000 36.14 9.26 45.40 7400 -2860 peak
HY-FCC part 15C Ver.1.1 Page 24/ 64 Report No.: RF240307009-06-001
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fa, et *
Above 1G (1GHz~18GHz) | Test mode:11B- Ant2 Test Channel:1
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
%
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBuVfm dBuVim dB Detector cm degree  Comment
1* 4824000 48.86 -4.18 4468 7400 -2932 peak
Radiated Emission
1200 dBuW/m
FIY, PK

: ~

FCC AV
=5
WWMW )
20.0
2310.000 232200 233400 234600  2356.00  2370.00 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 2310.000 36.64 8.22 44 86 7400 -2914 peak
2 2390.000 53.12 8.46 61.58 7400 -1242 peak
3 2390.000 41.78 8.46 50.24 54.00 -3.76 AVG




3 FH L OBE
. ~ HAIYUN

Radiated Emission
20.0  dBW/m
FCC PE
FCC AV
1
=
30
20
1000.000 2000 3000 [MHz] 5000 000 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Degree
MHz dBuv dB/m dBu/m dBuVim dB Detector degree  Comment

1 4824000 4956 -4.18 4538 7400 -2862 peak

Radiated Emission
120.0 dBuW/m

L PK

70

FCC A

|

20.0

2310.000 2322.00 2334.00 234600 2358.00 2370.00 2302.00 2394.00

2406.00 2430.00 MH=z

Reading Correct Measure-

Antenna Table

No. Mk. Freq. Level Factor ment Limit ~ Over Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector degree  Comment
1 2310.000 35.55 8.22 43.77 7400 -30.23 peak
2 2390.000 4575 8.46 54.21 7400 -19.79 peak
3 2390.000 3564 8.46 44.10 54.00 980 AVG

HY-FCC part 15C Ver.1.1 Page 26 / 64
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Above 1G (1GHz~18GHz) |

Test mode:11B- Ant2

Test Channel:6

VERTICAL
Radiated Emission
20.0  dBV/m
FCC PK
FCC AV
1
b
30
20
1000.000 2000 3000 [MHz) 5000 6000 7000 BOO0ID00 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBu/m dBuVim dB Detector cm degree  Comment
1 4874.000 48.94 -4.56 44.38 7400 -2962 peak
HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK
FCC AV
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 4874.000 49.78 -4.56 4522 7400 -28.78 peak
HY-FCC part 15C Ver.1.1 Page 27 / 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) | Test mode: 11B- Ant2 Test Channel:11
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
1
%
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBuVfm dBuVim dB Detector cm degree  Comment
1* 4924 000 49.27 -4.90 4437 7400 -2963 peak
Radiated Emission
1200 dBWW/m
FCT PK
70
1
FCC AV
£
" W
20.0
2450.000 2460.00  2470.00 248000  2490.00  2500.00  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 2483500 51.28 9.10 60.38 7400 -1362 peak
2" 2483500 40.75 9.10 49.85 54.00 415 AVG
3 2500.000 35.83 9.26 45.09 7400 -2891 peak

HY-FCC part 15C Ver.1.1 Page 28 / 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK
FCC AV
4
R
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 4924.000 50.19 -4.90 45.29 7400 -2871 peak
Radiated Emission
120.0  dBWW/m
FCC PK
70
FCC AV
\)L\"%WMW
20.0
2450.000 2460.00  2470.00  2480.00 249000  2500.00  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 2483500 41.05 9.10 50.15 7400 -23.85 peak
2 2500.000 3464 9.26 43.90 7400 -30.10 peak
HY-FCC part 15C Ver.1.1 Page 29/ 64 Report No.: RF240307009-06-001



8 25
HAIYUN

Above 1G (1GHz~18GHz) |

Test mode:11G- Ant1

Test Channel:1

VERTICAL

60.0 dBu¥/m

Radiated Emission

FCC PK
FCC AV
1
b4
0
-20
1000000 2000 2000 [MHz) 5000 KOO0 7000 20009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m dBuv/m dB Detector
1* 4824000 34.01 10.00 44.01 7400 -2999 peak
Radiated Emission
1200 dBuVim
FCC
70 )
FCC AV
3
X
St st . M
20.0
20000 232200 233400 234600 235800 237000 238200 239400 240600 243000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
1 2310000 37.73 8§22 4595 7400 -2805 peak
2 2390.000 54.91 8.46 63.37 7400 -10.63 peak
3 ® 2390000 4335 8.46 51.81 5400 -219 AVG
Page 30/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK
FCC AV
1
X
a0
-20
1000000 2000 3000 [WHz) 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freg. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuV/im  dBuV/im  dB Detector
1* 4824000 3584 10.00 4584 7400 -2816 peak
Radiated Emission
120.0 dBu¥/m
FCCYPE

"’ A

§ FCC AV
W 3
X
20.0
2310000 232200 23300 23600 235800 237000 23200 239400 2406.00 243000 WH:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv' dB dBuVvim dBuVim dB Detector cm degree  Comment
1 2310.000 37.12 8.22 4534 7400 -2866 peak

2 2390.000 4833 8.46 56.79 7400 -17.21 peak
3 % 2390000 3678 8.48 45.24 5400 -876 AVG

HY-FCC part 15C Ver.1.1 Page 31/64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) |

Test mode: 11G- Ant1

Test Channel:6

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK
FCC &Y
%
20
20
1000000 2000 3000 [MHz) 5000 OO0 7000 0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector
1 * 4874000 3475 10.00 4475 7400 -29.25 peak
HORIZONTA
Radiated Emission
800  dBu¥/m
FCC PK
FCC AY
1
X
20
20
1000.000 2000 2000 MHz) 5000 G000 FODO 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuvim dB Detector
1 * 4874000 3576 10.00 4576 7400 -2824 peak
HY-FCC part 15C Ver.1.1 Page 32 /64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz)

Test mode: 11G- Ant1 Test Channel:11

VERTICAL
Radiated Emission
80.0 dBu¥im
FCC PK
FCC AV
1
X
10
-20
1000000 2000 3000 [MHz] 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1* 4924000 3501 10.00 45.01 7400 -2899 peak
Radiated Emission
1200 dBuwVim
FCC PE
70
1
. FCC AV
i w
20.0
450000 2460.00 247000 248000  2490.00 250000 251000 252000  2530.00 255000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2483500 5246 9.10 61.56 7400 -1244 peak
2% 2483500 4207 9.10 5117 5400 -283 AVG
3 2500.000 3822 9.26 47.48 7400 -26.52 peak
HY-FCC part 15C Ver.1.1 Page 33 /64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0 dBu¥im
FCC PK
FCC &V
1
®
30
20
1000000 2000 3000 [MHz) 5000 OO0 7000 20009000 12000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 4924000 3572 10.00 4572 7400 -2828 peak
Radiated Emission
1200  dBuVim
FCC PE
70
, FCC AV
M
a1
200
2450000 246000 247000 248000 249000 250000 251000 252000  2530.00 55000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
1* 2483500 4310 910 5220 7400 -2180 peak
2 2500.000 3565 926 44 91 7400 -2909 peak

Page 34 / 64
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Above 1G (1GHz~18GHz)

Test mode:11G- Ant2 Test Channel:1

VERTICAL

Radiated Emission

20.0  dBuW/m
FCC PK
FCC AV
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 4824.000 33.57 10.00 43.57 7400 -30.43 peak
Radiated Emission
120.0  dBuW/m

70

FCC AV
o, a2
W §
20.0
2310.000 232200 233400 224600  2350.00  2370.00 236200 239400  2406.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu'im dBuVim dB Detector cm degree  Comment
1 2310.000 37.23 8.22 4545 7400 -2855 peak
2 2390.000 5541 8.46 63.87 7400 -10.13 peak
3 2390.000 4267 8.46 51.13 54.00 287  AVG
HY-FCC part 15C Ver.1.1 Page 35/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK
FCC AV
%
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 4824.000 3468 10.00 44.68 7400 -29.32 peak
Radiated Emission
120.0  dBuW/m
FCI, PK
70 \\
2
FCC AV
W 2
20.0
2310.000 232200  2334.00 234600  2356.00  2370.00 236200 239400  2406.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 2310.000 36.62 8.22 44.84 7400 -29.16 peak
2 2390.000 49.33 8.46 b7.79 7400 -16.21 peak
3 2390.000 37.89 8.46 46.35 54.00 -7.65 AVG
HY-FCC part 15C Ver.1.1 Page 36 / 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) | Test mode: 11G- Ant2 Test Channel:6
VERTICAL
Radiated Emission
20.0  dBuVW/m
FCC PK
FCC AV
1
®
30
20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1* 4874.000 33.17 10.00 4317 7400 -3083 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
1
X
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuVim dBuvim dB Detector cm degree  Comment
1* 4874000 34.35 10.00 4435 7400 -2965 peak
HY-FCC part 15C Ver.1.1 Page 37/ 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) | Test mode: 11G- Ant2 Test Channel:11
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
1
b4
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBuVfm dBuVim dB Detector cm degree  Comment
1* 4924 000 34.12 10.00 4412 7400 -2988 peak
Radiated Emission
1200 dBuV/m
FCT PK
70
) FLC AV
b
P Y I, Bostiy e d
20.0
2450.000 246000  2470.00 248000  2490.00 2500.00 251000  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBu'/m dBuvim dB Detector cm degree  Comment
1 2483500 5246 9.10 61.56 7400 -1244 peak
2" 2483500 41.69 9.10 50.79 54.00 -3.21 AVG
3 2500.000 39.72 9.26 48.98 7400 -2502 peak
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., - HAIYUN
I’ .\
Talat
HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK
FCC AV
X
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu'im dBuVim dB Detector cm degree  Comment
1" 4924.000 34.81 10.00 44.81 7400 -29.19 peak
Radiated Emission
120.0  dBuW/m
FCC PK
70
1 FCC AV
M
- perta iR
20.0
2450.000 2460.00  2470.00 248000  2490.00  2500.00 2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu'im dBuVim dB Detector cm degree  Comment
1" 2483500 43.60 9.10 52.70 7400 -21.30 peak
2 2500.000 36.15 9.26 45.41 7400 -28.59 peak
HY-FCC part 15C Ver.1.1 Page 39/ 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:1

VERTICAL

800 dBu¥/m

Radiated Emission

FCC PR
FCC AV
i
X
0
-20
1000000 2000 3000 MHz] 5000 GOOD 7000 0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuV/im  dB Detector
1* 4824000 3368 10.00 43.68 74.00 -30.32 peak
Radiated Emission
1200 dBu¥im
FCC
70 \\L
2
FCC AV
W §
200
270000 732200 233400 234600 235800 737000 238200 239400 240600 243000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Owver Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 2310000 3691 822 4513 7400 -2887 peak
2 2390.000 5221 846 60.67 7400 1233 peak
3 * 2390000 4244 846 50.90 5400 -310 AVG
HY-FCC part 15C Ver.1.1 Page 40/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PK
FCC AV
1
%
0
-20
1000000 2000 3000 [MHz) 5000 OO0 7000 20009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector

1* 4824000 3550 10.00 45.50 7400 -2850 peak

Radiated Emission

1200 dBu¥/m

FCC\PE

70 \
FCC AV

200
2310000 F322 00 233400 2346.00 235800 2370000 238200 239400 240600 2430.00 MHz

o Antenna Table
Limit ~ Owver Height Degree

dB Detector cm degree  Comment

Reading Comrect Measure-

No. Mk Freq. Level Factor ment
MHz dBuv dB dBuVim  dBuVim

1 2310000 37.03 822 4525 7400 -2875 peak

2 * 2390000 4420 846 52.66 7400 -2134 peak

HY-FCC part 15C Ver.1.1 Page 41/64 Report No.: RF240307009-06-001
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:6
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK
FCC AY
1
®
30
20
1000000 2000 3000 [MHz] S000 G000 FOOO 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1* 4874000 3389 10.00 43.89 7400 -30.11 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK
FCC AV
1
X
30
20
1000000 2000 3000 [MHz) S000  GOOD 7000 80009000 18000.000
Reading Comrect Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1* 4874.000 36.02 10.00 46.02 7400 -27.98 peak

HY-FCC part 15C Ver.1.1 Page 42/ 64
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Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:11

VERTICAL

Radiated Emission

60.0 dBu¥/m

FCC PK
FCC AV
3

30

-20

1000000 2000 3000 [MHz] 5000 GOOD 7000 80009000 18000.000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuMim  dB Detector
1* 4924000 3431 10.00 44 31 7400 -2969 peak
Radiated Emission
1200 dBu¥im
FCC PE
70
1
FCC AV
: WWMWW
3
20.0
2450000 246000 247000 248000 249000 250000 251000 252000 253000 255000 MH:
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Qver Height Degree
MHz dBuv dB dBuY/im dBuvim dB Detector cm degree  Comment
1 2483500 5281 910 61.91 7400 -1209 peak
2 * 2483500 4126 910 50.36 5400 -364 AVG
3 2500.000 35.11 9.26 44 37 74.00 -2963 peak
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HORIZONTA
Radiated Emission
800 JBu¥/m
FCC PK
FCC AV
1
®
0
-20
1000.000 2000 2000 [MHz) S000 G000 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuy dB dBuVim dBuvim dB Detector
1* 4924000 3573 10.00 4573 7400 -2827 peak
Radiated Emission
1200 dBu¥/m
FCC P
70
I FCC AV
w” ettt
200
2450000 246000 247000 248000 249000 250000 291000 252000  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment

1* 2482500 4325 210 52.35 7400 -2165 peak

2 2500.000 35.94 9.26 4520 7400 -28.80 peak

HY-FCC part 15C Ver.1.1 Page 44 / 64
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Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

Test Channel:3

VERTICAL

60.0 dBu¥/m

Radiated Emission

FCC PK
FCC AV
%
0
-20
1000000 2000 3000 [MHz] 5000 BOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuVim dB Detector
1* 4844000 323461 10.00 44 61 7400 -2939 peak
Radiated Emission
1200 dBuwV/m
FCC P
70
2
FCC AV
el
W’r ’
20.0
0000 732200 233400 234600 235800 737000  J3EZ00 239400 240600 243000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310000 3723 822 4545 7400 -2855 peak
2 2390000 5432 8.46 62.78 7400 -11.22 peak
3 % 2390000 4307 8.46 5153 5400 -247 AVG
HY-FCC part 15C Ver.1.1 Page 45/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0 dBuVim
FCC PK
FCC A¥
.
®
0
-20
1000000 2000 3000 [MHz) 5000 GOON 7000 $0009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1* 4844000 3582 10.00 4582 7400 -2818 peak
Radiated Emission
1200 dBuwVim
FCC PE
70
5 FCC AV
200
2710000 732200 233400 234600 235800 737000 238200 239400 240600 243000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Owver Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 2310000 37.28 822 4550 7400 -2850 peak
2 * 2390000 4470 8.46 53.16 7400 -2084 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:6

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK
FCC AV
1
®
0
20
1000000 2000 3000 HHz) 5000 GODD 7000 80009000 18000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuv/im  dBuvim  dB Detector
1 * 4874000 3383 10.00 4383 7400 -30.17 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK
FCC AV
1
kS
0
20
1000.000 2000 3000 WHz) 5000 G000 7000 80009000 182000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuvim  dB Detector
1* 4874000 3519 10.00 4519 7400 -2881 peak
HY-FCC part 15C Ver.1.1 Page 47 / 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:9

VERTICAL
Radiated Emission
80.0 dBuV/m
FEC PK
FCC AV
1
X
30
-20
1000000 2000 3000 MHz] 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuVim  dBuMim  dB Detector
1* 4904000 3376 10.00 4376 7400 -3024 peak
Radiated Emission
1200 dBuVim
FCC P
70
1
. FCC AV
®
3 e imp Ayt Ay Lot TN L PR N
20.0
2450000 246000 247000 248000 249000 250000 251000 252000 253000 7550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2483500 5372 910 62.82 7400 -1118 peak
2 % 2483500 4211 9.10 51.21 5400 -279 AVG
3 2500000 3573 926 44 99 7400 -2901 peak
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK
FCC &Y
1
®
20
20
1000.000 2000 2000 MHz) 5000 GONO 7000 20009000 12000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBu dB dBuvim dBuvim dB Detector
1 * 4904000 3569 10.00 4569 7400 -2831 peak
Radiated Emission
1200 dBu¥/m
FCC PE
70
) FCC AV
52{ W
20.0
2450000 Z4G0.00 247000 248000 249000  7500.00 251000 752000 253000 550,00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2483500 4595 9.10 55.05 7400 -18.95 peak
2" 2483500 3B 9.10 4531 5400 -8B89 AVG
3 2500.000 35.09 9.26 44 35 7400 -29.65 peak
HY-FCC part 15C Ver.1.1 Page 49/ 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) |

Test mode: 11AX20MIMO

Test Channel:1

VERTICAL

Radiated Emission

80.0 dBu¥/m

FCC PK
FCC AV
1
4
20
20
1000000 2000 3000 [MHz) 5000 OO0 7000 80003000 18000.000
Reading Correct Measure-
No. Mk. Fregq. Level Factor ment  Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1" 4824000 3417 10.00 4417 7400 -29.83 peak
Radiated Emission
1200 dBu¥im
FCC P
70
FCC AV
3
Wr ’
200
2310000 7322.00 2300 23600 235800 237000 238200 239400 2406.00 243000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310000 3767 822 45.89 7400 -28.11 peak
2 2390.000 5295 8.46 61.41 7400 -1259 peak
3" 2390.000 4335 8.46 51.81 5400 -219 AVG
HY-FCC part 15C Ver.1.1 Page 50/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK
FCC AV
1
b4
0
-20
1000 000 2000 3000 MHz) 5000 G000 7000 £0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuV dB dBuVim dBuvim dB Detector
1* 4824000 3603 10.00 46.03 7400 -2797 peak
Radiated Emission
1200 dBuVim
FCC e
70
M —
20.0
270000 232200 Z33400 234600 235800 737000 Z3[2 00 239400 240600 243000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310.000 3724 822 4546 7400 -2854 peak
2 * 2390000 4397 8.48 5243 7400 -2157 peak
HY-FCC part 15C Ver.1.1 Page 51/ 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) | Test mode: 11AX20MIMO Test Channel:6
VERTICAL
Radiated Emission
80.0 dBu¥im
FCC PK
FCC AV
X
£l
20
1000000 2000 3000 (MHz) 5000 GOOD 7000 &0009000 1R000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuV/im B Detector
1* 4874000 3456 10.00 4456 7400 -29.44 peak
HORIZONTA
Radiated Emission
60.0  dBu¥/m
FCC PK
FCC AV
1
X
1]
20
1000000 2000 3000 |[MHz] 5000  GOOO  FODOO B0009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuV/m  dBuVim  dB Detector

1* 4874000 3625 10.00 4625 7400 -27.75 peak

HY-FCC part 15C Ver.1.1 Page 52 / 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) |

Test mode: 11AX20MIMO

Test Channel:11

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK
FCC AV
1
®
0
-20
1000 000 2000 2000 [MHz) 5000 OO0 7000 $0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuVfm dBuvim dB Detector
1* 4924000 3377 10.00 4377 7400 -3023 peak
Radiated Emission
1200 dBu¥/m
FCC PE
70
1
FCC AV
2
%
W
20,0
2450000 246000 JA7000 248000 249000 260000 251000 262000 2653000 755000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2483500 5407 9.10 6317 7400 -10.83 peak
2 2483500 4276 9.10 51.86 5400 -214 AVG
3 2500000 3572 926 44 98 7400 -2902 peak
HY-FCC part 15C Ver.1.1 Page 53/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PR
FCC &V
1
X
0
-20
1000000 2000 3000 MHz] 5000 GOOD 7000 %000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 4924 000 350 10.00 4501 7400 -2899 peak
Radiated Emission
1200  dBu¥/m
FCC PE
70
N FCC AV
wnwww—wwm
200
2450000 246000 247000 248000 249000 250000 251000 252000  2530.00 55000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1* 2483500 4446 9.10 53.56 7400 -2044 peak
2 2500.000 36.30 926 4556 7400 -2844 peak
Page 54 / 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz) |

Test mode: 11AX40MIMO

Test Channel:3

VERTICAL

Radiated Emission

80.0 dBu¥/m

FCC PK
FCC AV
1
®
0
-20
1000000 2000 3000 [MHz) 5000 GOOD 7000 $0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m dBuVim dB Detector
1™ 4844 000 3378 10.00 4378 7400 -30.22 peak
Radiated Emission
1200  dBuVim
FCC PE
70
FCC AV
W *
20,0
270000 232200 233400 234600 235800 237000 238200 239400 240600 2430.00 MH:z
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310000 3768 822 4590 7400 -2810 peak
2 2390.000 5296 8.46 6142 7400 1258 peak
3% 2390000 4146 8.46 4992 5400 408 AVG
HY-FCC part 15C Ver.1.1 Page 55/ 64 Report No.: RF240307009-06-001
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HORIZONTA
Radiated Emission
80.0 dBuVim
FCC PK
FCC AV
.
¥
0
-20
1000000 2000 3000 MHz] S000 G0N0 7000 S000 9000 18000000
Reading Correct Measure-
No. Mk. Freq  Level Factor ment Limit  Over
MHz dBu\ dB dBuVim dBuvim dB Detector
1* 4844000 3586 10.00 4586 7400 -2814 peak
Radiated Emission
1200 dBu¥/m
FCC P
70
2 FCC AV
- ol A sl M
200
29100000 232200 233400 234600 2358.00 237000 238200 239400 2406.00 243000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2310000 36.58 822 44 80 7400 -2920 peak
2 * 2390000 4484 846 53.30 7400 -2070 peak
Page 56 / 64 Report No.: RF240307009-06-001
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:6
VERTICAL
Radiated Emission
800 dBuY/m
FCC PK
FCC AV
1
X
0
-20
1000000 2000 3000 [MHz) 5000 G0N0 7000 20009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 4874000 3316 10.00 43.16 7400 -30.84 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK
FCC AY
1
hi
30
-20
1000.000 2000 3000 [MH=) R000  GOOO Z000 $O009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim  dB Detector
1* 4874000 35.58 10.00 45.58 7400 -28.42 peak
HY-FCC part 15C Ver.1.1 Page 57 / 64 Report No.: RF240307009-06-001
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Above 1G (1GHz~18GHz)

| Test mode: 11N40MIMO

Test Channel:9

VERTICAL

800 dBu¥/m

Radiated Emission

FCC PK
FCC AV
%
0
-20
1000000 2000 2000 [MHz) 5000 G000 7000 20009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/m dBuvim db Detector
1* 4904.000 3427 10.00 4427 7400 -2973 peak
Radiated Emission
1200 dBu¥im
FCC PE
70
1
FCC AV
2
: w
3
i o T
20.0
2450000 Z460.00 247000 248000  2490.00 250000 251000 252000 2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 2483500 5271 9.10 61.81 7400 -1219 peak
2 * 2483500 4246 9.10 51.56 5400 -244 AVG
3 2500.000 3741 9.26 4667 7400 -27.33 peak
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK
FCC AV
1
X
0
20
1000.000 2000 2000 MHz) 5000 GOOD 7000 80008000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1* 4904.000 35.21 10.00 4521 7400 -2879 peak
Radiated Emission
1200 dBu¥/m
FCC PE
70
1 FCC AV
20.0
2450000 246000 247000 248000  2490.00 250000 251000 252000  2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Qver Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1* 2483.500 44.04 2.10 53.14 7400 -20.86 peak
2 2500.000 36.81 9.26 46.07 7400 -27.93 peak

The high frequency, which started from 18GHz to 25GHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

HY-FCC part 15C Ver.1.1
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3.3 Spurious Emission at Antenna Port
3.3.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak Output
Power limits. If the transmitter complies with the Output Power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

3.3.2 Test Procedure

Note: For test data, please refer to the report 200611-04.TR04.

3.3.3 Test Setup

Note: For test data, please refer to the report 200611-04.TR04.

3.3.4 The Result

3.3.4.1 Conducted Spurious Emission

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR04.

3.3.4.2 Band edge

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR04.
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3.4 6dB Bandwidth

3.4.1 Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

3.4.2 Test Procedure

Note: For test data, please refer to the report 200611-04.TR04.

3.4.3 Test Setup

Note: For test data, please refer to the report 200611-04.TR04.

3.4.4 Test Result

3.4.4.1 DTS Bandwidth

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR04.

3.4.4.2 Occupied Channel Bandwidth

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR04.
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3.5 Maximum conducted output power
3.5.1 Limit

For systems using digital modulation in the 2400~2483.5MHz, The Maximum output Power shall not
exceed 1W(30dBm)

3.5.2 Test Procedure

Note: For test data, please refer to the report 200611-04.TR04.

3.5.3 Test Setup

Note: For test data, please refer to the report 200611-04.TR04.

3.5.4 The Result

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR04.

The EIRP power and PSD EIRP (dBm) is calculated by adding the declared maximum antenna gain (2.41dBi)
to the measured conducted power in accordance with KDB 662911 D01 v02r01. All transmit signals are

completely uncorrelated with each other. Therefore, Directional gain = GANT = 2.41 dBi.

Note: The current directional gain is lower than the original directional gain, which does not affect the judgment.

HY-FCC part 15C Ver.1.1 Page 62 / 64 Report No.: RF240307009-06-001
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3.6 Power Spectral Density
3.6.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of continuous
transmitting.

3.6.2 Test Procedure

Note: For test data, please refer to the report 200611-04.TR04.

3.6.3 Test Setup

Note: For test data, please refer to the report 200611-04.TR04.
3.6.4 The Result

Test result: PASS

Note: For test data, please refer to the report 200611-04.TR04.
Note: The current directional gain is lower than the original directional gain, which does not affect the judgment.
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Statement

1. The report is invalid without the official seal or special seal of Shenzhen Haiyun

Standard Technology Co., Ltd. (hereinafter referred to as the unit).
2. The report is invalid without the signature of the approver.
3. The report is invalid if altered arbitrarily.
4. The report shall not be partially copied without the written approval of the unit.
5. The reported test results are only valid for the tested samples.

6. If there is any objection to the test report, it shall be submitted to the test unit within 15

days from the date of receiving the report, and the overdue shall not be accepted.

Shenzhen Haiyun Standard Technology Co., Ltd.

Address: Room 110, 111, 112, 113, 115, 116, Block B, Jinyuan Business Building, No.
302, Xixiang Avenue, Labor Community, Xixiang Street, Baoan District, Shenzhen,

China
Tel: 0755-26024411

Email: service@hy-lab.cn

End of Test Report
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